(HjHusqvarna

YTH2348




TRACTOR - MODEL NO. YTH2348 (96045002200), PRODUCT NO. 960 45 00-22

SCHEMATIC
SCH12
cF H
I [E e
IAlp
PTO SWITCH

(MATING SIDE)

IGNITION SWITCH

O

.
o[1]1

BATTERY

SOLENOID

oS- STARTER
()@() (j \ Q RED TS( )
RED
AMMETER FUSE ‘
(OPTIONAL) !

BLACK

POSITION | CIRCUIT “MAKE”

OFF M+G+Al

RUN/OVERRIDE| B+Al

RUN B+Al

L+A2

START |[B+S+Al

PTO SWITCH

DISENGAGED) - ————— ]
T T T T T T T T T T T T |
| ! REVERSE SWITCH |
| ‘ (NOT IN REVERSE) |
I | I
o ‘ |
|
r-------- - ( ﬂ !
| |
T < 12 BLACK !
VW v l SEAT SWITCH |
3 BLACK (NOT OCCUPIED) |
NNV, . ‘
(,5 |
16 !
O |
T |
| JUNCTION |
JCONNECTOR |7 XU~ 7"~ LT
" w O
= | I
$ I !
z ! SHORTING ‘
] | CONNECTOR I
2 | CHASSIS ‘
(HARNESS !

SPARK
O lGﬁlmTulTON —OpLics car @ :
(2 PLUGS ON
(OPTIONAL) TWIN CYL. ENGINES)
BLUE HOUR BLACK
METER O

77777777 BLUE : ( >: BLACK

POWER OUTLET
(OPTIONAL)

CHARGING SYSTEM OUTPUT
9-16 AMP DC @ 3600 RPM

FUEL SHUT-OFF
SOLENOID
(IF EQUIPPED) O

RED

REGULATOR

STATOR

! I
| O/
! BROWN
L
‘ O
I
I
I
I

ORANGE

28 VOLTS AC @ 3600 RPM (REGULATOR DISCONNECTED)

BLACK

LIGHT
_SWITCH _
HEADLIGHTS
=11
D, O WIRING INSULATED CLIPS
NOTE: IF WIRING INSULATED | o REM.OVABLE
o q CLIPS WERE REMOVED FOR CONNECTIONS
SERVICING OF UNIT, THEY
D O SHOULD BE RE-INSTALLED TO
= PROPERLY SECURE YOUR —0O—
WIRING. REMOVABLE
CHASSIS HARNESS DASH HARNESS CONNECTIONS
CONNECTOR CONNECTOR
(MATING SIDE)

29



TRACTOR - MODEL NO. YTH2348 (96045002200), PRODUCT NO. 960 45 00-22

ELECTRICAL

T11S

With 12V Outlet Option

103 _

59

With Service Minder Option

30



TRACTOR - MODEL NO. YTH2348 (96045002200), PRODUCT NO. 960 45 00-22

ELECTRICAL

KEY PART

NO. NO.

1 532 16 34-65
2 874 76 04-12
8 532 18 64-91
16 53217 61-38
21 532 18 37-59
22 53200 41-52
24 53240 02-53
25 53241 28-95
26 53217 51-58
27 873 51 04-00
28 532 14 54-91
29 53240 15-45
30 53219 33-50
33 5324119-33
34 532 1107-12
40 5324011-04
41 817 72 04-08
42 53213 15-63
43 53219 25-07
46 53240 17-63
50 5321961-12
55 81706 05-12
71 532 19 42-76
79 53217 52-42
90 53240 07-24
91 532 19 02-70
99 81767 04-12
100 81909 14-16
102 532 40 44-54
105 532 40 75-68

DESCRIPTION

Battery

Bolt Hex Hd 1/4-20 unc x 3/4
Battery Box

Switch Interlock

Harness Socket Light

Bulb, Light #1156

Cable Battery

Cable Starter

Fuse

Nut Keps Hex 1/4-20 unc
Cable Ground 21" Blk 6 Ga.
Switch Seat

Switch Ign

Key/Chain

Switch Light/Reset

Harness Ign. Dash

Screw Thd Cut 1/4-20 x 1/2
Cover Terminal Red
Solenoid

Gauge Hourmeter

Switch PTO

Screw Thdrol 5/16-18 x 3/4
Harness Ign

Socket Asm. Bulb Twistlock
Cover Terminal Battery
Strap Battery

Screw Hexwsh Thdrol 1/4-20 x 3/4
Washer 9/32 x 7/8 x 16 Ga.
Harness Pigtalil

Switch Reverse TT Pedal Control

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm

31



208___
32

204

TRACTOR - MODEL NO. YTH2348 (96045002200), PRODUCT NO. 960 45 00-22

CHASSIS

chassis-tex TEX GT HUSQ_67



TRACTOR - MODEL NO. YTH2348 (96045002200), PRODUCT NO. 960 45 00-22
CHASSIS

KEY PART

NO.

NO.

532 40 50-12
532 40 87-00
532 41 10-46
532 19 89-07
532 40 86-07
532 19 89-06
532 19 61-25
817 06 05-12
532 42 36-94
873 68 05-00
817 49 05-08
532 41 63-58
532 40 75-90
532 19 85-12
532 19 95-35
532 40 96-27
532 14 24-32
532 19 68-26
532 19 63-04
532 40 07-76
532 19 52-27
532 19 54-57
532 40 30-25
532 40 68-59
874 78 05-20
817 00 05-12
873 90 05-00
532 40 41-37
532 41 34-85
532 40 30-48
532 40 30-76

DESCRIPTION

Logo

Dash

Hood

Lens LH

Grille Asm.

Lens RH

Plate Engine

Screw 5/16-18 x 3/4
Fender

Nut Lock 5/16-18

Screw 5/16-18 x 1/2
Screw #10 x 0.750 BOS Thread
Bumper Dash

Air Duct

Shield Browning

Window Fuel

Screw

Support Tank Rear
Crossmember

Screw 10-24 x 5/8
Bushing Steering

Chassis

Bushing Mtg. Fender Crgo
Dash Lower

Bolt Fin Hex 5/16-18 unc x 1-1/4
Screw 5/16-18 x 3/4

Nut Lock Hex Flange 5/16-18
Plug Hole Dash Lower
Plate Deck Lift

Vent Side Hood RH

Vent Side Hood LH

33

KEY PART

NO.

204
205
206
207
208
209
210
211
212
213
214
217
218
228
233
234
235
236
238
239
282
283
284
285
286
287

NO.

532 41 66-13
532 40 17-09
532 40 17-11
53219 71-98
53219 71-99
532 19 91-30
532 19 91-31
532 19 91-32
532 19 91-33
874 76 05-12
532 19 91-45
532 40 91-67
532 19 63-95
532 19 51-61
532 19 65-39
532 40 47-42
532 40 61-29
873 93 05-00
532 40 86-06
532 11 04-52
532 41 41-10
532 41 34-91
532 41 34-90
532 41 63-15
532 41 63-17
817 60 04-06

DESCRIPTION

Vent Top Hood

Skirt Hood Side RH
Skirt Hood Side LH
Bezel RH

Bezel LH

Insert Hex Top RH
Insert Hex Top LH
Insert Hex Bottom RH
Insert Hex Bottom LH
Bolt 5/16-18 unc x 3/4
Clip Retainer Tinner
Rod Pivot

X-Piece Hood Stop
Stud Fastner

Bolt, Shoulder
Bumper Hood

Spacer Fender

Nut Lock 5/16-18 unc
Trim

Nut, Push

Clip Retainer Console
Console Asm. Decklift
Console Asm.
Console Insert RH
Console Insert LH
Screw Hex Washead 1/4-20 x 3/8

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



34

_pedal_8_r1

drive-tex_K46

TRACTOR - MODEL NO. YTH2348 (96045002200), PRODUCT NO. 960 45 00-22

DRIVE



TRACTOR - MODEL NO. YTH2348 (96045002200), PRODUCT NO. 960 45 00-22

DRIVE

KEY PART

NO. NO.

S
2 532 12 35-83
15 81913 13-16
17 53241 36-78
26 532 1996-79
29 53240 38-06
33 81200 00-01
35 53219 95-91
42 53212 48-72
49 8721106-14
50 532 1943-27
51 873 90 06-00
52 532 19 43-26
56 532 13 09-69
64 53219 78-65
73 874 49 05-44
80 53241 00-24
92 87476 05-20
99 53241 57-42
116 873 90 05-00
125 817 00 05-12
143 817 49 05-08
153 53212 47-88
159 876 02 04-12
160 532 16 94-84
161 53210 57-09
163 53240 10-34
166 532 42 83-05
167 532 40 52-57
170 53219 43-22

DESCRIPTION

Transaxle, TUFFTORQ K46 BT
(Internal parts not available)

ey
Washer 13/32 x 13/16 x 16 Ga.
Spring, Brake
Spring Return Cruise
Rod, Brake
Ring E
Rod, Brake, Park
Cover, Foot Pedal
Bolt
Pulley Idler Flat
Lock Nut 3/8-16
Idler V-Groove 910" Offset
V-Belt, Drive
Shaft Asm. Pedal Brake Control
Bolt Hex Fighd 5/16-18 Gr. 5
Strap Torque
Bolt Fin Hex 5/16-18 unc x 1.25
Rod Asm. Bypass
Nut Lock Hex Flange 5/16-18
Screw 5/16-18 x 3/4
Screw 5/16-18 x 1/2
Retainer Spring
Pin Cotter 1/8 x 3/4
Retainer Clip
Spring, Return, Clutch
Rod Pedal Control
Nut Push
Latch Brake Parking
Keeper Belt Centerspan

35

KEY PART

NO.

171
183
184
185
186
187
188
189
190
196
197
205
206
207
208
209
210
211
213
214
215
216
221
222
225
226
230

NO.

872 11 06-16
532 13 70-57
532 40 31-18
872 11 06-22
532 19 43-21
81913 32-10
532 19 43-23
532 19 43-17
532 19 43-18
817 00 06-16
532 19 58-04
53212 17-48
532 19 78-67
532 19 78-68
532 19 78-69
532 19 95-92
532 40 09-80
532 12 01-83
532 40 31-19
532 42 12-63
532 40 17-23
532 19 61-31
532 40 31-87
879 21 20-10
532 40 33-19
532 40 15-64
532 18 89-67

DESCRIPTION

Bolt RDHD SQNK 3/8-16 unc x 2
Spacer Split

Handle Parking Brake
BoltRdhd Sqnk 3/8-16x2-3/4Gr.5
Spacer Retainer

Washer

Link Clutch Ground Drive
Bellcrank Ground Drive

Keeper Bellcrank Ground Drive
Screw 3/8-16 x 1

Bracket Clutch Anti-Rotation
Washer

Bracket Mount Latch Cruise
Latch Control Cruise

Gear Sector Control Cruise
Rod Control Cruise

Rocker Asm. Pedal Control
Bearing Nylon

Knob Control Cruise

Pedal Forward Pad

Pedal Reverse

Bracket Pulley Idler

Retainer Spring Clip Handle
Washer 21/32 x 1-1/4 x 10 Ga.
Keeper Belt Trans.

Bracket Mount Torque

Washer Hardened

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - MODEL NO. YTH2348 (96045002200), PRODUCT NO. 960 45 00-22

ENGINE
o 87

[

|

29

/

SPARK ARRESTER KIT

engine-tex_bs-2cyl_50

36



TRACTOR - MODEL NO. YTH2348 (96045002200), PRODUCT NO. 960 45 00-22
ENGINE

KEY PART
NO. NO. DESCRIPTION
1 - Engine Briggs Model No. 445577-1187-B1

2 532 14 97-23 Muffler

9 532 19 43-20 Keeper Belt Engine

11 532 40 00-08 Clutch Electric

12 532 40 50-97 Pulley Engine

15 532 40 00-21 Tank Fuel

18 532 19 42-67 Cap Asm

20 532 42 35-02 Control Throttle

21 532 41 63-58 Screw #10 x 0.750 BOS Thread
28 532 40 11-35 Fuel Line

29 532 13 71-80 Spark Arrester Kit

37 53212 34-87 Clamp Hose

41 532 12 61-97 Washer 1-1/2 OD x 15/32 ID x .250
42 810 04 07-00 Washer Lock 7/16

45 873 51 04-00 Nut Keps Hex 1/4-20 unc

62 532 14 66-29 Shield Heat Muffler

69 532 16 53-91 Gasket

70 532 15 99-55 Tube Exhaust LH

71 532 16 05-89 Tube Exhaust RH

79 532 18 39-06 Screw Socket Head 5/16-18 x 1
81 532 14 84-56 Tube Drain Oil Easy

82 532 42 82-87 Valve QOil Drain

84 817 06 06-20 Screw 3/8-16 x 1-1/4

85 532 17 39-37 Bolt Hex 7/16-20 x 4 Gr. 5

87 532 17 18-77 Bolt 5/16-18 unc x 1 w/Sems
90 817 00 06-16 Screw 3/8-16 x 1

91 532 18 74-95 Bushing

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm

For engine service and replacement parts, call the toll free
number for your engine manufacturer listed below:

Briggs & Stratton 1-800-233-3723

Engine Power Rating Information

The gross power rating for individual gas engine models is labeled in accordance with SAE (Society of Automotive
Engineers) code J11940 (Small Engine Power & Torque Rating Procedure), and rating performance has been ob-
tained and corrected in accordance with SAE J1995 (Revision 2002-5). Actual gross engine power will be low-
er and is affected by, among other things, ambient operating conditions and engine-to-engine variability. Given both
the wide array of products on which engines are placed and the variety of environmental issues applicable to op-
erating the equipment, the gas engine will not develop the rated gross power when used in a given piece of power
equipment (actual “on-site” or net horsepower). This difference is due to a variety of factors including, but not lim-
ited to, accessories (air cleaner, exhaust, charging, cooling, carburetor, fuel pump, etc.), application limitations, am-
bient operating conditions (temperature, humidity, altitude), and engine-to-engine variability. Due to manufactur-
ing and capacity limitations, Briggs & Stratton may substitute an engine of higher rated power for this Series engine.

37



TRACTOR - MODEL NO. YTH2348 (96045002200), PRODUCT NO. 960 45 00-22
STEERING ASSEMBLY

steering-tex_4-husq T~ i \ =

38



TRACTOR - MODEL NO. YTH2348 (96045002200), PRODUCT NO. 960 45 00-22
STEERING ASSEMBLY

KEY PART

NO. NO. DESCRIPTION

1 532 41 64-80  Wheel, Steering

2 532 1959-68  Axle Asm., Front

4 5324030-87 Spindle Asm., LH

5 5324030-88 Spindle Asm., RH

6 532 12 49-31 Bearing, Race Thrust Harden
7 5321217-48 Washer 25/32 x 1-5/8 x 16 Ga.
8 8120000-29 Ring, Clip #T5304-75

9 5321212-32  Cap, Spindle

13 5321217-49  Washer 25/32 x 1-1/4 x 16 Ga.
14 81004 06-00 Washer, Lock Hvy Hicl Spr 3/8
15 87354 06-00  Nut, Crown Lock 3/8-24 unf

16 5324082-19  Shaft Steering

19 5321947-29  Plate Steering

21 5321867-37  Adapter, Wheel Steering

22 5324205-37  Steering, Support Lower

26 5324159-87 Insert, Wheel Steering

28 8170006-12  Screw 3/8-16 x 3/4

35 5321947-32  Gear, Sector Plate

45 8191838-12  Washer 9/16 x 2-3/8 x 12 Ga.
51 87394 08-00 NutHex Jam Toplock 1/2-20 unf
53 5321889-67 WasherHardened.793x1.637x.060
57 5321972-46  Bracket Upstop

58 5321947-47  Bolt Shoulder Sector Pivot CFM
59 5321947-48  Washer Thrust Sector Steering
60 87397 10-00 Nut Flange Lock 5/8-11

61 53219 47-40 Draglink, LH

62 53219 47-41 Draglink, RH

63 8170005-12  Screw 5/16-18 x 3/4

64 5321998-49  Retainer Clip Spring Steering
66 8710207-48 Bolt Hex Fghd 7/16-14 x 3 Serr
67 5321947-37  Bushing PM Front Axle

68 8739007-00 NutLock Flange 7/16-14 Gr. 5
69 5321991-62 Washer 1.5x.505x.118

70 5321961-97  Bracket Deck Susp. Front

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm

39



TRACTOR - MODEL NO. YTH2348 (96045002200), PRODUCT NO. 960 45 00-22
MOWER DECK

48 Deck_tex_22_r1

40



TRACTOR - MODEL NO. YTH2348 (96045002200), PRODUCT NO. 960 45 00-22

MOWER DECK

KEY PART

NO. NO. DESCRIPTION

1 532 40 35-82 Deck Weldment Mower

6 532 19 72-48 Cover Mandrel LH

7 532 19 91-02 Cover Mandrel RH

8 532 19 30-03 Bolt 7/16 Asm. Blade

11 532 18 00-54 Blade High Lift

-- 532 17 39-21 Blade Mulching

12 53240 48-51 Rod Anti-Sway

13 53218 72-91 Shaft Asm. w/Lower Bearing
14 532 18 72-81 Housing, Mandrel

15 532 11 04-85 Bearing, Ball, Mandrel

16 81913 13-12 Washer 13/32 x 13/16 x 12 Ga.
17 87211 05-05 Bolt 5/16-18 x 5/8

18 872 14 05-05 Bolt RdHd 5/16-18 unc x 5/8
19 532 19 42-08 Pin Cotter 5/16 Bow Tie Lock
20 532 17 43-78 Baffle Vortex

21 873 68 05-00 Nut, Crownlock 5/16-18 unc
22 532 17 44-93 Stripper Mandrel

24 53210 53-04 Cap Sleeve

25 53217 81-02 Spring, Torsion

26 532 11 04-52 Nut, Push

27 532 18 17-07 Deflector Shield

29 532 13 14-91 Rod, Hinge

30 532 17 39-84 Screw, Thdroll Washer Head
31 532 18 76-90 Washer, Spacer Mower Vented
32 532 15 35-32 Pulley, Mandrel

33 53240 02-34 Nut, Flg. Top Lock

39 53219 73-80 Pulley, Idler, 4.50 Hub

43 532 19 60-65 Arm, Idler

46 532 13 77-29 Screw, Thdroll. 1/4-20 x 5/8

41

KEY PART

NO. NO. DESCRIPTION

47 532 19 72-42 Belt Deck Drive

48 53219 73-79 Pulley Idler 4.50 RAW

49 87390 06-00 Nut, Lock Flg. 3/8-16 unc

50 817 49 06-36 Screw TT 3/8-16 x 2-1/4

52 53219 31-97 Pulley Idler 48" Primary

54 87211 06-12 Bolt Carr. Sh 3/8-16 x 1-1/2 Gr. 5
97 532 17 85-15 Washer Hardened

98 53219 61-05 Spring Drive

113 872 11 05-08 Bolt Rdhd Sqnk 5/16-18 x 3/4
114 532 19 74-51 Rod Tension Relief

116 532 19 34-06 Bolt, Shoulder

117 532 17 48-73 Gauge Wheel

120 819 13 20-12 Washer 13/32 x 1-1/4 x 12 Ga.
122 532 18 75-57 Bushing Tension Relief

185 87390 07-00 Nut Lock Flange 7/16-14 Gr. 5
187 53219 51-61 Stud Fastener w/"D" Anti-Rotation
188 87390 05-00 Nut Lock Hex Flange

189 53219 51-85 Arm Susp. Mower Rear

190 532 19 65-39 Bolt Shoulder

194 87214 07-16 Bolt Carr Sqnk 7/16-24 x 2
241 53215 29-27 Screw TT #10-32.5 3/8 Flange
242 532 41 55-98 Port, Washout

532 18 72-92 Mandrel Assembly (Includes hous-
ing, shaft assembly, and bearing
only - pulley/nut/washer and blade
bolt/washers not included)

532 40 12-38 Replacement Mower, Complete

NOTE: All component dimensions given in U.S. inches

1inch = 25.4 mm



TRACTOR - MODEL NO. YTH2348 (96045002200), PRODUCT NO. 960 45 00-22

MOWER LIFT

KEY PART
NO. NO. DESCRIPTION

2 532 42 20-27 Shaft Asm. Cross, Lift

3 532 19 52-31 Lever Asm., Lift

7 532 41 15-55 Grip, Lever

10 5321963-14  Spring Torsion

87 53219 42-09 Pin Cotter 7/16 Bow Tie Lock
88 5324107-10  Spring Lift Assist

89 8191919-12 Washer Clear Zinc

42

KEY PART
NO. NO. DESCRIPTION

90 5321942-08 Pin Cotter 5/16 Bow Tie Lock
91 5321951-81 Link Lift Susp Mower Rear
97 8170006-12  Screw 3/8-16 x .75

98 5321952-64  Link Lift Susp. Front Mower

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm



TRACTOR - MODEL NO. YTH2348 (96045002200), PRODUCT NO. 960 45 00-22
SEAT ASSEMBLY

seat-tex_6.5SL_2

KEY PART KEY PART

NO. NO. DESCRIPTION NO. NO. DESCRIPTION

1 532 42 40-68 Seat 37 87380 05-00 Nut, Lock 5/16-18 unc

2 532 18 01-66 Bracket Pivot Fender 40 53219 76-61 Handle Slide Seat

3 532 14 06-75 Strap, Asm Fender 41 532 19 82-00 Spring Latch Seat

6 873 80 06-00 Nut, Lock w/Ins. 3/8-16 unc 43 87476 06-12 Bolt 3/8-16 x 3/4

7 532 12 41-81 Spring, Seat Cprsn 44 819 13 38-12 Washer 13/32 x 2-3/8 x 12 Ga.

8 532 17 18-77 Bolt 5/16-18 unc x 3/4 w/Sems

10 532 19 69-77 Pan, Seat NOTE: All component dimensions given in U.S. inches
21 532 17 18-52 Bolt, Shoulder 5/16-18 1 inch = 25.4 mm

43



TRACTOR - MODEL NO. YTH2348 (96045002200), PRODUCT NO. 960 45 00-22

DECALS
16 15 17 16
4
14 1
14 l
X
9 5
\ F—
* \ |
sk \
Il
mm
N
8 2
KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 532 41 91-38 Decal, Operator's 16 532 42 91-96 Decal, Hood Logo
2 532 42 38-30 Decal, Ethanol E85 17 532 42 99-97 Decal, Replacement
4 532 19 15-54 Decal, Fender -- 532 16 69-60 Decal, Bypass
5 532 17 84-55 Decal, Caution -- 532 41 08-05 Pad, Footrest, LH
6 532 42 95-57 Decal, Eng. HP -- 532 41 08-06 Pad, Footrest, RH
8 532 19 87-85 Decal, Mower Sch. -- 53243 00-03 Manual, Owner's (English)
9 532 14 50-05 Decal, Battery Dnge/Poi -- 53243 00-04 Manual, Owner's (Spanish)
14 532 41 00-55 Decal, Panel Side
15 532 42 38-29 Decal, Cust. Resp.
WHEELS AND TIRES KEY  PART
NO. NO. DESCRIPTION
1 532 05 91-92 Cap, Valve, Tire
2 532 06 51-39 Stem, Valve
3 532 13 83-36 Rim Assembly, Front
4 4 532 05 99-04 Tube, Front (Service ltem Only)
10 5 532 10 62-22 Tire, Front
6 532 12 49-57 Fitting, Grease (Front Wheel Only)
5 9 7 532 12 49-59 Bearing, Flange (Front Wheel Only)
8 532 17 50-39 Cap, Axle (Front Wheel Only)
8 9  5321384-68 Tire, Rear
10 532 12 49-26 Tube, Rear (Service Item Only)

wheel_art_1-vgt

44

532 13 83-37 Rim Assembly, Rear
532 14 43-34 Sealant, Tire (10 oz. Tube)

NOTE: All component dimensions given in U.S. inches

1inch = 25.4 mm



SUGGESTED GUIDE FOR SIGHTING SLOPES FOR SAFE OPERATION

~
~
~
—~—
~

| SLopg ~ ~

~

~
~
~
~
ﬁ\, ~

— AA1A2242222'2'22'22% oy 4

K2

»

ONLY RIDE UP AND DOWN HILL,
NOT ACROSS HILL

15 DEGREES MAX.

« Dy

m WARNING: To avoid serious injury, operate your tractor up and

down the face of slopes, never across the face. Do not mow
slopes greater than 15 degrees. Make turns gradually to prevent
tipping or loss of control. Exercise extreme caution when
changing direction on slopes.

1. Fold this page along dotted line indicated above.

2. Hold page before you so that its left edge is vertically parallel to a tree
trunk or other upright structure.

3. Sight across the fold in the direction of hill slope you want to measure.

4. Compare the angle of the fold with the slope of the hill.

45



SERVICE NOTES

46



SERVICE NOTES

47



800¢ 69282 ON ‘@nojeyd

peoy 3jjinsalels 6v€L
VNHVADSNH

"eale InoA U Jajelal e 10} ZOANSNH

-008- | Buies Aq 1o Aiojoauip suoydsial (00| 8y} Jo Sabed MOJBA, BUI UBNOIY} PaJedo| Aj[ew.ou aq ued Jajiejal euieAbsny

pazuoyine uy ‘Aueiem siyy Aq pa1anod jou are sabieyo Aiealep pue dn-yoid ‘ewumoq ‘asuadxa S Jaumo ay} Je paialiep

aq Jsnw Jonpoid ay] “ainjie} Jo wajqoid [euonesado sy} Jo ayep woly shep (0g) AuIU} UBY) J8Ye| Ou ‘Jauuew Ajpwi e ul Jajielel
euIeAbSNH pazuoyine Ue 0} PaIaAlep aq 1SNW dAI08}ep 8q 0} panaljeq 1onpoid sy} ‘Aueliem Siy} Jo Jauag ey} Uielqo o

1|1ejeu Buljes 8y} Jo SsaIppe pue sweu 818|dwod puB Jequinu [elas “4equinu [spow ‘paseyaind ayep apnjoul isnw
jooid sIy] "eaIMIeS AuBLIEM UIBIGO 0} JBPIO Ul Jo|Iejel BuleAbSNH paziioyine ay} 0} pajussald aq jsnw aseyoind Jo Jooid

"90IMI8S 8|es-1s0d 8jey|io.) 0} pUE AJUBLIEM B} WLIJUOD O} J8pIO Ul
aseyoind Jo ajep ay} woiy sAep (0}) Us) UIyIm pajiew aq pinoys pJed siy| ‘Auedwo) uspies) g 18104 BuIBAbSNH 0} pajiew
pue no payjl Auadoid si pren uonensiBey Ajueiep 8yl 1ey) Uenso ayew o} Aljiqisuodsal SJe|iBloY puB SJaumQ sy} st }|

NOILLVH3AISNOD ALNVHHVM NIV190 OL 3HNA3IO0Hd :9 NOILO3S

“JOWOISND BY} YUM A[S|0S SISl ‘g Uooes

ul paure|dxs se ‘aseyoind Jo Jooid "UONBN[EAS 10} J8|iele) BUIBADSNH PSZLIOYINE U 0} S| SB PaJaAlep INg ‘pasn aq jou

pinoys Jonpoid 8y} 4220 ainjiey 4o wajqoid feuonesado Ue pinoyS ‘fenuew s, Joyesad/sJaumQ 8y} JO UOHOSS souBUSIUIRW
8y} Ul uspum se dasydn [eseusb pue abeiojs ‘uoeIado ‘@ouBUBUEL ‘818D B|qeUOSEal JGIYX® JSnw 1onpoid By |

S3AILTIGISNOdS3d H3WOLSND S NOILO3S
"aJe)s 0} ajels woiy Aren yaym sjybu Jayjo aney osfe Aew noA

pue ‘sjybu [ebaj oyoads noA sealb Ajueirem siyl ‘noA o} Aidde jou Aew suoisnjoxa Jo suolenwi| SAOGE 8y} 0s ‘sise| Ajueliem
payduwi ue Buoj moy uo suoleyw| Jo ‘sabewep [eruanbasuod Jo [eyusploul JO UOISNOXa SU} MOJ[e JOU Op SaJels sWoS

'S10NA0Hd 3dN.LOVANNYIN A1SNOIATHd

31vadn OL NOILYDI190 INNSSY L ON S30A ANV ‘FOILON LNOHLIM LONAOHd 3HL 40 NOIS3A IHL IAOHdNI
4O FONVHO OL LHOIH FHL S3AH3S3IH YNHVYADSNH INIWILVLS ALNVHHYM A3 LINIMT IHL NI d3NI43d

SV AOId3d ALNVHHVYM JHL OL NOLLYHNA NI @3LINM SI SLONAOH 3S3HL NO 3S0ddNd HYINILHvd

V 404 SSANLI4 HO ALITIGYINVYHOHIN 40 ALNYHHYM a3ITdINI ANY ‘MY 318V0INddY A8 d31I9IHOHd
1IN31X3 3HL O 1d30X3 S10NAd0Hd 3SIHL NO ALNVHEYM A3ITdINI HO SS3HdX3 ANV 40 HOV3dd

404 SFOVINVA TVILNINOISNOD HO TVLNIAIONI ANY HO4 318VIT 39 LON TIVHS YNHVADSNH "H3SYHOHNd
3HL 40 AQ3N3YH JAISNTOXT FHL SI ALNVHHVM SIHL HIANN a3dINOHd SV INJWIOVTd3H HO HIVd3d

"an0ge 8y} Jo Aue Jaje Bupindo0 asn panupuod o} anp sjusuodwod Jo sped o} afewep [euolppY (i)

110 ‘sme| 9|qeoyjdde Aue yum Adwod o} |1ey 0} Jonpoid ay) sasned Jo ‘Ayjigesnp Jo ‘Alojes

‘uoljesado ‘souewiopad s onpoid sy} s1oaye 10 1onpoid By} Jo 8sn papusiul ayy 8BUBYD Jey} SUOIEIIPOW JO SuoleIaly (€)
‘eusenbsnH Aq

paysiuIng }98Ys UORONASUI JO [enuBw S JojesadQ/s,JaumQ ay} Yim 8OUBPIOIJE Ul Jun auy} ulejurew Jo ajelado o} ainjied (g)
{s}qey asn Jo aBelI0}s 1021100U| 0} BNP UONOES) 9SISAPE

Aue Jo ‘UoIS0.4100 ‘}snJ ‘Binjsiow ‘saAIseiqe ‘UIp ‘[any afels Bulpnioul ‘os|Bau pue souablifieu ‘asnsiw ‘esnge ‘Juapiody (1)
:Buimoyjo} ayy wioy Bunnsas sjoeep o} ajqesrddeur aq jjeys Aueiem sy

SNOILVLINIT ANV SNOILd3OX3 ¥ NOILO3S

“Jainjoenuew auibus Aued paiyi Aq painjoejnuew

ale yolym suoiejnfial 43 pue || Y3|1-gHyD uim Aidwoo o} Aressadau sjusuodwod waisAg [04uoQ uoissiwg (9)

“ofewep uoISeIge PUEBS YIM S309p BuImow JaWNSU0d JO [BloJaWWOD (G)

‘Jainjoejnuew 8y} 0}

Juss aq pinoys Ajuessem Joy swiepo e “Aiuesem e sanib yoiym Aued piay) e Ag paianod aie sjuswiyoele uspieb pue umeT (4)
‘Jainjoejnuew ayeudoidde

8y} 0} Juas aq 1snw swielo [e ‘eseyaind jo swi sy} je paliddns uoiewuojul }onpoid sy yum Bunum ul papiroid se Aueiiem
s Jainjoejnuew anijoadsal ay) Aq paIanod ale swa)l asay) ‘euseabsnH Aq painjoejnuew jou swajsAs aaup pue auibu3 (g)
‘yb1| 19j01ABIYN O} BN [BUBYEW JO UONHEIOJ0ISIP [BINiEN ()

‘saul} Jo||1 pue sadol Japels

‘sBnid yreds ‘ureyo mes ‘sBuuds puimal ‘syueouqn| ‘sieq apinb ‘sigll ‘swnip yanjo ‘sayain|o ‘sqing ‘sisidepe apejq ‘sepe|q
‘s)jaq ‘0} payiwi| Jou Ing ‘Buipnjoul ‘esn JejnBa. [ewsou ybnoiy) UIOM SW02aq YIIYM SWa} SoUBUSIUIBW JOWIOISNO [eWON (1)
:Aueuem siyy Aq paianod Jou ale sway Buimojjoy ayL

ALNVHHVM SIHL A9 G3H3A0I LON SIWALI -€ NOILO3S

‘pouad Auelrem ay) Buunp diysuewsiom Jo [eusyew ui Joajep
Juauodwod e Ji Joge| Jo sued Joj abeyd Jnoyym sjusuodwod aaldsjep adejdas Jo Jredai [im euteabsnH

ALNVHHVM 3JH1 H3ANN SNOILYOIT90 S.VNHVADSNH :2 NOILO3S

© JO 8sneoaq s|i

*aseyoind Jo awiy Je Jonpoid yum Auesem

ajesedas e panIgoal sey Jaseyaind ay) Yyolym Joj siainjoenuew suibus ped piiyy Ag painjoenuew swaysAs suibue jo ved
ale yoym syusuodwod asoy} Joj 1dedxa ‘suoneinbal Y43 pue || 43|L-gdvD yum Aldwod o) Aressadsu sjusuodwod washs
1043u02 UoISSIW "sway Aedsip pue s|oo} ‘Sureyd pue sieq Bulpnjoul saL0ssadde ‘sped juswade|day :Ajuesep Aeq o
‘Ajuessem Japun paianod jou si Joogyjesedde aAoaj0id 8y} Jo 1} By “[oge| 8.ed

8} UO Jainjoejnuew oy} Aq pajels Se pamoj|o} 89 1SnW SUOIONIISUI 8dUBUSIUIRW PUE 818D ||y "WLO) Wiejd Aueliem e yim
a)j0jBYD 0} pauIN}aI 8 JShW JoNpo.d "Ajueiiem Japun paianod Jou S| asnge J0 Jes} Jeam [eWION "dIySUBLINIOM pUe [eusjew
Ul sj084ap Joj aseyaind [eublio sJewolsnd ay) Jo ajep ay) woly Aluesem Aep-0p € seuled [aieddy Aajes euseabsny
‘[ENUB|\ 2iNpadoid B Ad1j0d AUBLIBA) J9|IEISY SU} JO ¥OBQ 8U)} Ul Pajedo)

speyd pouad swi Ajuesiem aouaisel Juswdinba euoissajold ajqedlidde |le uo sAep 06 :Aluesrep) [euay

‘syjuow 9 1841y 8y} Buunp uswiede|dal %001 yim Ajueiem pajiwi pajesold Jeak | isauaneg

‘uiaIay papiroid asimiayio se ydaoxa asn Jo sasodind Buionpoid awooul Jo Ayfediolunw ‘leucissajoid ‘leuonnyisul ‘[BII8WILI0D
Jo} pash jonpoid euseAbsnH Aue Jo ‘Siemow pulyag-yiem 009 X 085 SaHas [apow ‘SiamoJy} mous ‘sieunid ajod ‘smes

ajod ‘siepunf dwnys ‘siend Jjemod ‘siaWwiwiL S8LBS 00 ‘SMES Uleyo ‘Jamow dnewoiny :Ajueliepy [elosswwo) Aeq 06

110 819A0 Z dX euseAbsnH yum pajelado aq isnw

MES'(J0ge| pue sped) asn [euoISSe}01d/[eI0JaWWI0D 10} SYBYSHUBIO MES Uley) :Ajuesiep) Juauodwo) [BUOIpUO) JedA |
"asn Jo sasodind Bujonpoid awooul Jo [euoissejoid ‘euonniisul ‘[eloIawwWod

10} swajsAs uopoa||od isisse-iamod ‘siswiwil) aBpay ‘siamolq pjay puey ‘siemolq yoedyoeq ‘siabpa xois ‘siawwiy Bulieroy
‘smes Bulles)o ‘sialinoysniq ‘siswiwly saUes 00¢ |y “osn Buionpoid awooul-uou Jo Ayfediounw-uou ‘feuonniisuiuou
‘leuoissajoid-uou ‘[eroawwod-uou 1oy smes ajod pue siaunid ajod “spuub dwnis ‘sianno Jamod :Ajueliepy Jeaa |
'sooIysA Al euteabsny :Auesrepy Apog ANOH 000°| 40 JESA | 8 UIRILSMOd JNOH 000°C 10 JB3A 2

"90UBPISAI S JOUMO U} O} PaliWI| Udaq 8AeY Isnuw asn jonpoid Jawnsuod ||y ‘palels uielay se ideoxe ‘esn Buionpoid
SWOOUIUOU JO [BUOHN}ISUILOU ‘[eu0ISS8}0.dUOU [BI0ISWIWOdUOU J0} S}onpo.d [BD1}08[e pue ‘siswwil} abpay ‘siamolq
soedyoeq ‘siamolq piaypuey ‘smes Buuesio ‘siapnoysniq ‘SisaWWL) ‘SMeS Ueyd Jawnsuod |8 :Ajuesiep) JSWNSUOY Jesap g
AINJINdINDI NIAHVD ¥ 1S3HO4 HIWNSNOD HO4 ITNAIHIS ALNVHEHVM

"80UBPISAI S, JBUMO BU) 0} PajWI| Usaq Ay jsnw asn Jonpoid

Jawnsuod ||y “palels utasay se jdeoxe ‘asn Buionpoid awooujuoU JO [BUOHN}ISUIUOU ‘[eUOISSj0IdUoU ‘[BloIaWWOoduou

10} swajsAs uoN0a||09 Jsisse-iamod pue sjonpoid [BdL109]9 ‘SIOMO|] MOUS ‘SIa|[l} ‘SIOMOW PUIYaq Y[em [e1olaWwwoduou

|[e ‘si030e1} UBPJEB pUB pIeA ‘UM ||e ‘SIapIY UIN] 0197 [BIUSPISAY |[B 4Yamow dljewolny :Ajueliep) JWNSU0Y) Jeap g
INJIIND3I 34V 44NL HIWNSNOD HO4 ITNAIHIS ALNVHHVM

‘Juswdinba [ejp1ewwod Buibefus-punoib euseabsny [e :Auesrepy HIWNSNOD PUe TVIDHININOD JesA g

'S'd'O’H yum paddinba-Ai0)0e} syun o) salidde os|y "G00z ‘| 1snBny Jaye pjos syun o} salidde Aueiem map ‘Ajueuem
[BIOJAWWOD PUB JBWNSUOD Jeak € - S1aply Uil 0187 HA 8 DM ‘M - SHUN PuIyag Y[ep 81ed pn| 1o} 8jnpayds Auelep
'si0j0w [9aym pue sdwnd ojineIpAy ‘siapu uiny 018z uo sajpulds :Ajueslepy as [BI2IBWWOY INOH 00S‘L 10 JB3A €

"3sN Jo sinoy 00S" | 40 AjueLiem [e1oIawwod Jeah G :siaply uin) 049z 2d B 71 ‘Z!

"8sN JO SINoY 00S‘| 40 AJuBLIEM JBWNSUOD Jeak G :siaply uin) 01aZ 29 8 71 ‘ZI

'asn JO sinoy Q09 J0 Ajueliem [eloIswiWwod Jeah | :s1apiy uin] 01dZ ZIN B Z3

("oouapIsal S Jaumo 8y} Je Ajg|os pasn usym) asn Jo sinoy 009 JO Ajueiiem JoWNSUOD Jeak ¢ :siaply uiny 0497 73
'Sd'O’H ynm paddinba-Aiojoey syun 0 saljdde os|y ‘500z ‘| 1snbny Jale pjos siun o} saljdde Auelem maN)

S19pIY uiny 0197 - TUBWAINDT 3HVD J4NL HO4 TTNAIHIS ALNVHEVM

‘paiinbai aseyaind jo jooid

“Jonpoud pjaypuey uo sajnpow pue sji0d uopub| :(uonesidxa Ayuesiem jenul Jaye ATNO SLHVd,,) fuerep awnay
‘paiinbai aseyaind Jo jooid "ebeyeaiq jsurebe syeys Jaww pue saul Jajji || :(10qe pue sued) Alueliep, swnay
IMOJBq YMO} Jos Se Jonpoid 8y} Jo Jpouad Aluesrepn, aui Joj oseyaind Jo ayep sy} woly diysuewIOM pue [elslew Ul sjoajep
wouy 9814 8q 0} Jaseyaind [euiblo sy} 0} Jonpoid eureAbsnH sjuelem (eureabsnH,) Auedwo)) uapier) g 1s8104 euseAbsny

ALNVHHVM Q3LINIT -} NOILO3S

IN3IINTLIVIS ALNVHHVM @m:._m>_um=_._@

Printed in the U.S.A.

®

(HjHusgvarna

02.23.10 JA



	REPAIR PARTS
	SCHEMATIC
	ELECTRICAL
	CHASSIS
	DRIVE
	ENGINE
	STEERING ASSEMBLY
	MOWER DECK
	MOWER LIFT
	SEAT ASSEMBLY
	DECALS
	WHEELS AND TIRES

	WARRANTY



